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e 3% 45 R (Test Results)

-4 T TERRLR WRRB% RoHS [R& R LR
Analysis ltems Unit Test Methods (MDL) Apparatus | ( RoHSLimit) |  TestResults
#(Pb) mg/kg 1 1000 FEH (ND.)
----------------------------------------------------- AAS 0 i U 0 5 o e e i e A A N
(Cd) mg/kg 1 or 100 AEH (ND.)
____________________________________ R, 1 4 T R
Ed.1 111/95/CDV
F(Hg) mg/kg 1 1000 Kl (ND.)
AEE(Cr™) mg/kg 1 UV-VIS 1000 KU (ND.)
#E (Note): mg/kg =ppm
MDL =Method Detection Limit
N.D. =Not Detected (<MDL)

LU'F2H (End of Report )

200, 4270 (page2 of two pages)




